
TOWN OF DUNDEE
RFQ Number 23-01 | Continuing Professional Consulting
Services Contracts

Due Date/Time: September 13, 2023 | 4:00 PM

Prepared for: 
Trevor Douthat, Town Clerk
202 East Main Street
PO BOX 1000
Dundee, FL 33838



   Dundee | Continuing Professional Consulting Services Contracts 2RFQ Number 23-01    Dundee | Continuing Professional Consulting Services ContractsRFQ Number 23-01

3.2.1 - Title Page



   Dundee | Continuing Professional Consulting Services Contracts 3RFQ Number 23-01

TOWN OF DUNDEE
RFQ Number 23-01 | Continuing Professional Consulting
Services Contracts

Due Date/Time: September 13, 2023 | 4:00 PM

Title Page

Contact:

Kelcia Mazana
(407) 917-9590
kmazana@chacompanies.com
[...]
treatment plants components such as mains, pumps, 
wells, treatment equipment, storage tanks, manholes, 
and lift stations

	• Modify the town’s consumptive use permit

	• Continue implementing solid waste operation planning
	• Implement CCTV of stormwater system
	• Improve drainage of Lake Menzie Drive & Third Street
	• Conduct traffic signage, studies, and signal planning, 

sidewalks, streets and roads projects, such as Lake 
Marie Drive Improvements, Dundee Road Widening, 
and various resurfacing projects

	• Continue implementing parks and recreation 
improvement projects, such as Merrill Park, Lake 
Menzie Park, Highlands Water Park, and the 
community center

	• Conduct construction inspection based on the level 
of services the town requires in the field for projects 
ranging from simple pipeline replacement to complex 
plant rehabilitation

Figure 3 - Incoming Developments

CHA offers both the cutting edge technical capabilities and 
small project efficient design services that meet the wide 
range of project needs anticipated by the town on these 
specific challenges.



   Dundee | Continuing Professional Consulting Services Contracts 16RFQ Number 23-01    Dundee | Continuing Professional Consulting Services ContractsRFQ Number 23-01

3.2.6 - Similar Project 
Experience



   Dundee | Continuing Professional Consulting Services Contracts 17RFQ Number 23-01

Water Use Permit (WUP) 
Modification
City of Haines City, FL
CHA, supported by AquaSciTech Consulting, is assisting the City of Haines City in 
modifying their WUP to increase capacity in response to the dramatic increases in 
population and potable water demand that the region is experiencing. Since the 
Central Florida Water Initiative (CFWI) Supplemental Applicant’s Handbook became 
effective in January 2022, the WUP modification process with the Southwest Florida 
Water Management District (SWFWMD) has become significantly more complex, 
as the district applies the new CFWI rules, including limiting Upper Floridan aquifer 
(UFA) allocations to the demonstrated 2025 demand. In addition, there is no 
existing precedent for modification CFWI WUPs by SWFWMD because the Haines 
City WUP is one of the first ones being processed.  

The city has applied for an increased UFA groundwater allocation above 2025 
demonstrated demand using a combination of demand relocation, aquifer recharge 
enhancement via rapid infiltration basins (RIBs), and the retirement of existing 
WUPs through land use transition to mitigate/offset increased future drawdown 
impacts to the UFA potentiometric surface, MFL lake levels, guidance lake levels, 
and wetlands. The CHA team is using the ECFTX v2.0 regulatory model, and is in 
negotiations with SWFWMD to incorporate additional future mitigation/offset 
benefits that result from altered stormwater recharge and irrigation practices as 
land is developed for urban use. These beneficial effects have previously been 
excluded from the district’s WUP impact assessment process, but were included in 
the CFWI regional planning process under which the ECFTX model was developed. 
The final outcome of these WUP impact negotiations is expected to set precedents 
for other permittees’ future WUP modifications within the CFWI area.

Performance Period
Start Date: 2022 
Original End Date: 12/2023 
Actual End Date: TBD (Ongoing)

Budget
CHA Fee: $263,000 (Original) 
CHA Fee: $263,000 (Actual) 
Construction Cost: N/A

List of Change Orders/ 
Time Extensions
None

Reference
James Keene 
Public Services Administrator
620 E Main Street 
Haines City, FL 33844
T: 863.421.9951 ext. 5954
E: James.Keene@hainescity.com

Relevance to Scope
	3 Regulatory compliance and 

permitting for W/WW facilities
	3 Hydrogeologic modeling
	3 Well construction and 

abandonment
	3 Wellhead protection, water 

quality, and EAs

3.2.6 - Similar Project Experience



   Dundee | Continuing Professional Consulting Services Contracts 18RFQ Number 23-01

Seminola Force Main 
Replacement and Pump 
Station Relocation
City of Casselberry, FL
The City of Casselberry recently evaluated the capabilities of the Seminola 
master lift station basin to handle the projected growth in its wastewater 
collection master plan. The plan determined that the 10-inch force main that 
transferred flow from the Seminola master lift station to the city’s WWTP 
needed to be up-sized to a 16-inch force main to handle projected future 
growth. Additionally, the existing 10-inch force main was constructed with 
substandard pipe materials, which were prioritized for replacement due to their 
potential for structural failure. It was also determined the Seminola master lift 
station needed to be up-sized to handle the expected increase in wastewater 
flow. The lift station renovations required the city to purchase a parcel adjacent 
to the lift station to expand the size of the station site from its original parcel. 
The proposed design included installing a new triplex lift station with a new wet 
well and converting the existing wet well to an influent manhole.

The tasks performed under this scope included the preliminary design, final 
design, permitting, bidding, and limited construction services to replace 4,800 
feet of force main from the Seminola master lift station with a new 16-inch 
force main relocating the existing Seminola master lift station. CHA conducted 
preliminary routing analysis and hydraulic modeling to verify proper sizing and 
pressure conditions. The force main route includes a water body crossing and is 
located on a busy county road, traversing congested, high-traffic corridors. CHA 
provided MOT planning to minimize impacts to residents and traffic. Installation 
methods included traditional open-cut and jack-and-bore.

Performance Period
5/2014 - 4/2020 (Force Main) 
8/2018 - 2/2022 (Pump Station)
CHA Fee
$332,662 (Pump Station) 
$116,802 (Force Main)
Construction Cost

~$2.7M (Combined FM & PS)

List of Change Orders/ 
Time Extensions
None None 

Reference
City of Casselberry
Tara Lamoureux, PE
95 Triplet Lake Drive 
Casselberry, FL 32707
T: 407.262.7725 ext. 1228 
E: tlamoureux@casselberry.org

Relevance to Scope
	3 Hydraulic modeling
	3 Design
	3 Construction services



   Dundee | Continuing Professional Consulting Services Contracts 19RFQ Number 23-01

C-200 PVC Pipeline Replacement
South Seminole and North Orange County Wastewater 
Transmission Authority (SSNOCWTA), Seminole and Orange 
Counties, FL
To assist with the management and maintenance of the system, SSNOCWTA 
contracted CHA to develop a scope and fee estimate for developing a preliminary 
design report associated with replacing C-200 PVC force main piping throughout the 
SSNOCWTA transmission system. 

Various segments of the SSNOCWTA transmission system are composed of PVC 
piping, more specifically C-200 PVC piping, which is characterized by a thin wall 
thickness. The majority of the transmission system was installed over 25-years ago 
and has been experiencing a steady increase in flows and pressures. The increased 
flows and pressure adds stress to an aging transmission system and places pipeline 
segments with thin wall thickness at a higher risk of failure. Force main failures 
within the SSNOCWTA system, like any other wastewater transmission system, 
result in expensive repairs and emergency situations to maintain a functioning 
wastewater transmission system. 

The preliminary design report reviewed the existing C-200 piping locations and 
routes and provided recommendations on the installation procedures based on the 
piping’s location, before commencing the design. 

CHA also provided design, permitting and construction administration of this 
pipeline replacement project. The preliminary design report included evaluating 
replacement techniques for approximately 22,000 feet (ranging in size from 12-
inch to 20-inch) located throughout residential and commercial areas. The design 
made use of HDD, pipe bursting and jack-and-bore techniques to minimize above-
ground disturbances.

Performance Period
Start Date: 2016 
Original End Date: 2018 
Actual End Date: 2018

Budget
CHA Fee: $298,844 (Original) 
CHA Fee: $298,844 (Actual) 
Construction Cost: $3.66M

List of Change Orders/ 
Time Extensions
None

Reference
Ed Gil de Rubio, Director
410 Lake Howell Road 
Maitland, FL 32751
T: 407.628.3419
E: director@ssnocwta.com

Relevance to Scope
	3 Utility master planning and 

hydraulic modeling
	3 Regulatory compliance and 

permitting for W/WW facilities
	3 SUE and locating
	3 CADD design
	3 Land surveying
	3 Geotechnical engineering
	3 ROW and easement acquisition
	3 Construction administration/

observation
	3 W, WW, and RCW facilities 

operational experience



   Dundee | Continuing Professional Consulting Services Contracts 20RFQ Number 23-01

Sunbridge WTP and WWTP
Tavistock Development Company, St. Cloud, FL
Tavistock is involved in developing the new 26,000-acre Sunbridge community, 
located northeast of the City of St. Cloud in Osceola County, with an estimated 
build-out population of 35,000. Tavistock and the Toho Water Authority have 
entered into an agreement for the construction and operation of a new 1.0 MGD 
WTP to supply drinking water to the new community, along with a new 1.0 MGD 
WWTP that will treat the domestic wastewater from the Sunbridge Community 
and sanitary flows from the WTP. The two treatment plants will be built adjacent, 
on the same site. CHA was contracted to provide a pilot study, preliminary design, 
detailed design, permitting, and construction services for each new greenfield 
treatment plant.
Sunbridge WTP | The first phase of the Sunbridge WTP uses ozonation to remove 
hydrogen sulfide and color from the raw groundwater, followed by free chlorine for 
primary disinfection and chloramines to maintain a disinfectant residual. Fluoride 
and corrosion inhibitor was added as part of the process. A new operations building 
and 1.0 MG potable water storage tank were also constructed. The Sunbridge WTP 
site layout affords plant expandability to an ultimate capacity of 3.4 MGD.
Sunbridge WWTP | The Sunbridge WWTP is being built in three phases with 
the second phase expanding to 3.5 MGD and the third phase providing an 
ultimate capacity of 7.0 MGD. The Sunbridge WWTP is located in the Lake 
Okeechobee Watershed and must meet the new nutrient limits imposed by the 
Lake Okeechobee Basin Management Action Plan (BMAP). The first phase of the 
Sunbridge WWTP comprises a headworks, Modified Ludzack-Ettinger (MLE) process, 
secondary clarifiers, phosphorous precipitation, cloth media filters, chlorine 
contact basin, reclaimed water storage and pumping system, reject tanks, solids 
dewatering, and an aerated solids storage basin. The design also includes a new 
on-site municipal wastewater pump station with two 15-HP pumps and capability to 
add a third 15-HP pump.

Performance Period
Start Date: 2019 (WTP)/ 
2020 (WWTP) 
Original End Date: 2021 (WTP)/ 
12/2023 (WWTP) 
Actual End Date: 2021 (WTP)/ 
TBD (WWTP - Ongoing)

Budget
CHA Fee: $4,030,563 (Original) 
CHA Fee: $4,030,563 (Actual) 
WTP Construction Cost: $15.68M 
WWTP Construction Cost: ~$36M

List of Change Orders/ 
Time Extensions
None 

Reference
Chris Wilson, Project Manager
6900 Tavistock Lakes Boulevard 
Suite 200 
Orlando, FL 32827
T: 407.816.6599
E: cwilson@tavistock.com 

Relevance to Scope
	3 Civil engineering
	3 Water quality engineering, 

modeling, and evaluation
	3 WW engineering, treatment 

and evaluation
	3 Biosolids management, design, 

and operation
	3 Regulatory compliance and 

permitting for W/WW facilities
	3 CADD design
	3 ROW and easement acquisition
	3 Structural, electrical, 

mechanical, I&C
	3 Construction administration
	3 W, WW, and RCW facilities 

operational experience
	3 SUE and locating
	3 Land surveying
	3 Geotechnical engineering



   Dundee | Continuing Professional Consulting Services Contracts 21RFQ Number 23-01

Reclaimed Water GST and 
Pump Station
City of Haines City, FL
To maximize the beneficial use of the reclaimed water system and eliminate algae, 
debris and wildlife contamination from the percolation/storage pond, the City of 
Haines City needed to modify the existing reclaimed distribution pump system to 
prevent the need to re-treat water that is currently stored in an on-site pond. Poor 
reclaimed water quality caused two of the city’s largest reclaimed water customers 
to discontinue their use. This project is being performed to improve the quality of 
the city’s reclaimed water and restore customer confidence and use. A new transfer 
pump station will divert water from the chlorine contact chamber and deliver the 
water to the new prestressed concrete GST. The new high-service pump station will 
draw from the new GST for the public access reclaimed system. 

The city engaged CHA to provide the preliminary design, hydraulic analysis, final 
design, permitting, and construction administration services for the construction 
of a 7.8 MGD transfer pump station with VFDs and a concrete wet well, a 3 MG 
prestressed concrete GST, a new 4.5 MGD reclaimed high-service pump station 
with VFDs, an off-site 1.1 MGD booster pump station, yard piping, electrical, 
instrumentation and controls, and ancillary structures at the Haines City WWTF. 

Once the treated effluent is discharged to the pond, the overall water quality 
is reduced and requires additional treatment before pumping the water to the 
distribution system. The new GST and reclaimed distribution pump station will 
allow the city to store high-quality reclaimed water without discharging it to the 
existing percolation storage pond.

Performance Period
Start Date: 2019 
Original End Date: 2023
Actual End Date: 2023 (Est.)

Budget
CHA Fee: $1.08M (Original) 
CHA Fee: TBD (Actual) 
Construction Cost: ~$9.03M (Est.)

List of Change Orders/ 
Time Extensions
None 

Reference
James Keene
Public Services Administrator
620 E Main Street 
Haines City, FL 33844
T: 863.421.9951 ext. 5954
E: James.Keene@hainescity.com 

Relevance to Scope
	3 Civil engineering
	3 WW engineering, treatment 

and evaluation
	3 Regulatory compliance and 

permitting for W/WW facilities
	3 CADD design
	3 Structural, electrical, 

mechanical, I&C
	3 Construction administration
	3 W, WW, and RCW facilities 

operational experience
	3 Land surveying
	3 Geotechnical engineering



   Dundee | Continuing Professional Consulting Services Contracts 22RFQ Number 23-01

4.5 MGD WWTP Expansion
City of Haines City, FL
CHA is currently providing design, permitting, and construction-phase services 
for the city’s WWTP expansion project. CHA is assisting the city in identifying 
and implementing projects that will increase the quality of effluent for the 
purposes of increasing the amount sold, produced at the Haines City WWTP. 
This will help alleviate a key constraint at the facility, which is the capacity of 
the on-site rapid infiltration basin (RIB). 

The process improvements include a new headworks structure with new 
screening and grit removal equipment; the conversion of two existing 
oxidations ditches to an equalization basin; new 4.5 MGD five-stage 
biological treatment system; RAS/WAS pumping capacity improvements; the 
rehabilitation and replacement of existing gas chlorination feed equipment 
and monitoring equipment; solids handling improvements; civil, site, and 
stormwater upgrades to support the new process and systems; a hazardous 
waste assessment for demolishing the existing headworks; and electrical/
SCADA system upgrades.

Performance Period
2021 - Ongoing

CHA Fee
~$3.7M (Est.)

Construction Cost
TBD (still under design)

List of Change Orders/ 
Time Extensions

None 

Reference
James Keene
Public Services Administrator
620 E Main Street 
Haines City, FL 33844
T: 863.421.9951 ext. 5954
E: James.Keene@hainescity.com

Relevance to Scope
	3 Civil engineering
	3 WW engineering, treatment 

and evaluation
	3 Regulatory compliance and 

permitting for W/WW facilities